samronas. FCC RF Test Report Report No. : FR3D1818F

<802.11ax Partial RU>

Maximum power spectral density

Test Result
Test Ru Ru Result Limit .
Mode | 7Ntenna | FreaMHZ) | o | jndex [dBm/MHZ] [dBm/MHz] | Vet
26Tone RUO 3.45 <11.00 PASS
Ant5 5180 52Tone | RU37 3.58 <11.00 PASS
106Tone | RU53 3.87 <11.00 PASS
26Tone RUO 5.45 <11.00 PASS
Ant4 5180 52Tone | RU37 5.5 <11.00 PASS
106Tone | RU53 5.63 <11.00 PASS
26Tone RUO 7.57 <11.00 PASS
total 5180 52Tone | RU37 7.66 <11.00 PASS
106Tone | RUS53 7.85 <11.00 PASS
26Tone RUO 5.6 <11.00 PASS
Ant5 5220 52Tone | RU37 5.29 <11.00 PASS
106Tone | RUS53 5.36 <11.00 PASS
26Tone RUO 7.17 <11.00 PASS
Ant4 5220 52Tone | RU37 6.84 <11.00 PASS
106Tone | RU53 6.86 <11.00 PASS
26Tone RUO 9.47 <11.00 PASS
total 5220 52Tone | RU37 9.14 <11.00 PASS
106Tone | RUS53 9.18 <11.00 PASS
26Tone RU8 5.69 <11.00 PASS
11AX20 Ant5 5240 52Tone | RU40 5.83 <11.00 PASS
MIMO 106Tone | RU54 5.9 <11.00 PASS
26Tone RU8 6.6 <11.00 PASS
Ant4 5240 52Tone | RU40 6.78 <11.00 PASS
106Tone | RU54 6.83 <11.00 PASS
26Tone RU8 9.18 <11.00 PASS
total 5240 52Tone | RU40 9.34 <11.00 PASS
106Tone | RU54 9.40 <11.00 PASS
26Tone RUO 5.92 <11.00 PASS
Ant5 5260 52Tone | RU37 6.07 <11.00 PASS
106Tone | RUS53 5.67 <11.00 PASS
26Tone RUO 6.86 <11.00 PASS
Ant4 5260 52Tone | RU37 6.85 <11.00 PASS
106Tone | RUS53 6.64 <11.00 PASS
26Tone RUO 9.43 <11.00 PASS
total 5260 52Tone | RU37 9.49 <11.00 PASS
106Tone | RUS53 9.19 <11.00 PASS
26Tone RUO 6.23 <11.00 PASS
Ant5 5300 52Tone | RU37 6.31 <11.00 PASS
106Tone | RU53 6.02 <11.00 PASS
26Tone RUO 6.82 <11.00 PASS
Antd 5300 52Tone | RU37 6.8 <11.00 PASS
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106Tone | RU53 6.42 <11.00 PASS
26Tone RUO 9.55 <11.00 PASS
total 5300 52Tone RU37 9.57 <11.00 PASS
106Tone | RUS53 9.23 <11.00 PASS
26Tone RUS8 4.49 <11.00 PASS
Ant5 5320 52Tone RU40 4.63 <11.00 PASS
106Tone | RU54 4.69 <11.00 PASS
26Tone RU8 4.38 <11.00 PASS
Ant4 5320 52Tone RU40 4.44 <11.00 PASS
106Tone | RU54 4.56 <11.00 PASS
26Tone RUS8 7.45 <11.00 PASS
total 5320 52Tone RU40 7.55 <11.00 PASS
106Tone | RU54 7.64 <11.00 PASS
26Tone RUO 5.43 <11.00 PASS
Ant5 5500 52Tone RU37 5.64 <11.00 PASS
106Tone | RUS53 5.67 <11.00 PASS
26Tone RUO 6.4 <11.00 PASS
Ant4 5500 52Tone RU37 6.49 <11.00 PASS
106Tone | RUS53 6.67 <11.00 PASS
26Tone RUO 8.95 <11.00 PASS
total 5500 52Tone RU37 9.10 <11.00 PASS
106Tone | RU53 9.21 <11.00 PASS
26Tone RUO 5.87 <11.00 PASS
Ant5 5580 52Tone RU37 5.68 <11.00 PASS
106Tone | RU53 571 <11.00 PASS
26Tone RUO 6.54 <11.00 PASS
Ant4 5580 52Tone RU37 6.81 <11.00 PASS
106Tone | RU53 6.7 <11.00 PASS
26Tone RUO 9.23 <11.00 PASS
total 5580 52Tone RU37 9.29 <11.00 PASS
106Tone | RUS53 9.24 <11.00 PASS
26Tone RU8 3.9 <11.00 PASS
Ant5 5700 52Tone RU40 3.98 <11.00 PASS
106Tone | RU54 3.98 <11.00 PASS
26Tone RUS8 4.74 <11.00 PASS
Ant4 5700 52Tone RU40 4.98 <11.00 PASS
106Tone | RU54 4.95 <11.00 PASS
26Tone RUS8 7.35 <11.00 PASS
total 5700 52Tone | RU40 7.52 <11.00 PASS
106Tone | RU54 7.50 <11.00 PASS
26Tone RU8 5.79 <11.00 PASS
Ant5 5720 52Tone RU40 5.84 <11.00 PASS
106Tone | RU54 5.82 <11.00 PASS
26Tone RU8 6.47 <11.00 PASS
Ant4 5720 52Tone RU40 6.61 <11.00 PASS
106Tone | RU54 6.34 <11.00 PASS
26Tone RUS8 9.15 <11.00 PASS
total 5720 52Tone RU40 9.25 <11.00 PASS
106Tone | RU54 9.10 <11.00 PASS
Ant5 5745 26Tone RUO 4.19 <30.00 PASS
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52Tone RU37 3.98 <30.00 PASS
106Tone | RU53 4 <30.00 PASS
26Tone RUO 4.96 <30.00 PASS
Ant4 5745 52Tone RU37 491 <30.00 PASS
106Tone | RU53 4.83 <30.00 PASS
26Tone RUO 7.60 <30.00 PASS
total 5745 52Tone RU37 7.48 <30.00 PASS
106Tone | RU53 7.45 <30.00 PASS
26Tone RUO 4.05 <30.00 PASS
Ant5 5785 52Tone RU37 4.05 <30.00 PASS
106Tone | RU53 4.05 <30.00 PASS
26Tone RUO 4.78 <30.00 PASS
Ant4 5785 52Tone RU37 4.84 <30.00 PASS
106Tone | RU53 4.88 <30.00 PASS
26Tone RUO 7.44 <30.00 PASS
total 5785 52Tone RU37 7.47 <30.00 PASS
106Tone | RU53 7.50 <30.00 PASS
26Tone RUS8 3.83 <30.00 PASS
Ant5 5825 52Tone RU40 3.7 <30.00 PASS
106Tone | RU54 3.77 <30.00 PASS
26Tone RU8 4.45 <30.00 PASS
Ant4 5825 52Tone RU40 4.28 <30.00 PASS
106Tone | RU54 4.14 <30.00 PASS
26Tone RU8 7.16 <30.00 PASS
total 5825 52Tone RU40 7.01 <30.00 PASS
106Tone | RU54 6.97 <30.00 PASS
Note: 1.The Result and Limit Unit is dBm/500 kHz in the band 5.725-5.85 GHz.
2.The Duty Cycle Factor and is compensated in the graph.
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Appendix B. AC Conducted Emission Test Results

_ Temperature : 25.3~26.2°C
Test Engineer : [Amos Zhang - —
Relative Humidity : (38~40%
Test Voltage : [120Vac / 60Hz Phase : Line
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.

a|]Llwlal (dBuV)

70.0
15E RS5247-QP

60.0 |

15E R55247-AVG

50.0 |

40.0}4+

30.0 ‘ Il ‘
20.0

10.0

CA5 2 5 1 2 5 10 20 30
Frequency (MHz)

Site : CO01-KS
Condition  : 15E RS5247-QP LISN-060105-L 2023 LINE

Over Limit Read LISN Cable
Freq Level Limit Line Level Factor Loss Remark

MHz  dBuV dB  dBuV  dBuV dB dB
1 0.175 42.65 -22.07 64.72 32.20 0.04 10.41 QP
2 * 0.175 39.65 -15.07 54.72 29.20 0.04 10.41 Average
3 0.270 36.19 -24.93 61.12 25.80 0.04 10.35 QP
4 0.270 24.29 -26.83 51.12 13.90 0.04 10.35 Average
5 0.373 33.80 -24.63 58.43 23.50 0.01 10.29 QP
6 0.373 30.60 -17.83 48.43 20.30 0.01 10.29 Average
ki 0.529 33.97 -22.03 56.00 23.80 -0.04 10.21 QP
8 0.529 27.37 -18.63 46.00 17.20 -0.04 10.21 Average
9 0.933 33.50 -22.50 56.00 23.49 -0.09 10.10 QP
10 0.933 23.20 -22.80 46.00 13.19 -0.09 10.10 Average
11 1.141 34.48 -21.52 56.00 24.50 -0.11 10.09 QP
12 1.141 23.28 -22.72 46.00 13.30 -0.11 10.09 Average
Sporton International Inc. (Kunshan) Page Number : B1 of B2
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Test Engineer : |Amos Zhang

Temperature :

25.3~26.2°C

Relative Humidity : |38~40%

Test Voltage : [120Vac / 60Hz

Phase :

Neutral

Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
aﬂle\naI[r.IBu'«"]
70.0
0.0 | 15E R§5247-QP
50.0 | 15E RSS247-AVG
40.0
30.0
1
20.0
10.0
o 1 2 5 10 20 30
Frequency (MHz)
Site : CO01-KS
Condition  : 15E RS5247-QP LISN-060105-N 2023 NEUTRAL
Uver Limit Kead L15N Cable
Freq Level Limit Line Level Factor Loss Remark
MHz  dBuV dB  dBuV dBuV dB dB
1 0.187 43.96 -20.19 64.15 33.50 0.05 10.41 QP
2 % 0.187 40.76 -13.39 54.15 30.30 0.05 10.41 Average
3 0.206 41.25 -22.11 63.36 30.81 0.04 10.40 QP
4 0.206 36.65 -16.71 953.36 26.21 0.04 10.40 Average
5 0.398 35.72 -22.18 57.90 25.50 -0.06 10.28 QP
6 0.398 28.02 -19.88 47.90 17.80 -0.06 10.28 Average
7 0.521 31.94 -24.06 956.00 21.80 -0.07 10.21 QP
8 0.521 24.44 -21.56 46.00 14.30 -0.07 10.21 Average
9 0.822 32.12 -23.88 56.00 22.09 -0.08 10.11 QP
10 0.822 23.92 -22.08 46.00 13.89 -0.08 10.11 Average
11 1.027 30.79 -25.21 56.00 20.80 -0.10 10.09 QP
12 1.027 24.59 -21.41 46.00 14.60 -0.10 10.09 Average
Note:
1. Level(dBuV) = Read Level(dBuV) + LISN Factor(dB) + Cable Loss(dB)
2. Over Limit(dB) = Level(dBuV) — Limit Line(dBpV)
Sporton International Inc. (Kunshan) Page Number : B2 of B2
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Appendix C. Radiated Spurious Emission Test Data

Test Engineer : Jian kang jiang Relative Hum.idity : 41~ 42:%
Temperature : 22 ~23C
Radiated Spurious Emission Test Modes
Mode Band (Beagzd) Antenna  Modulation Channel Frequency gg:g RU Remark
Mode 1 U-NII-1 5.15-5.25 CDD 5+4 802.11a 36 5180 6Mbps - -
Mode 2 U-NII-1  5.15-5.25 CDD 5+4 802.11a 44 5220 6Mbps - -
Mode 3 U-NII-1  5.15-5.25 CDD 5+4 802.11a 48 5240 6Mbps - -
Mode 4 U-NII-1  5.15-5.25 CDD 5+4 802.11ax HE20 36 5180 MCSO Full RU -
Mode 5 U-NII-1  5.15-5.25 CDD 5+4 802.11ax HE20 44 5220 MCSO Full RU -
Mode 6 U-NII-1  5.15-5.25 CDD 5+4 802.11ax HE20 48 5240 MCSO Full RU -
Mode 7 U-NII-1  5.15-5.25 CDD 5+4 802.11ax HE40 38 5190 MCSO Full RU -
Mode 8 U-NII-1  5.15-5.25 CDD 5+4 802.11ax HE40 46 5230 MCSO Full RU -
Mode 9 U-NII-1  5.15-5.25 CDD 5+4 802.11ax HE80 42 5210 MCSO - -
Mode 10 U-NII-1  5.15-5.25 CDD 5+4 802.11ax HE20 36 5180 MCSO0 Partial_26/0RU -
Mode 11 U-NII-1  5.15-5.25 CDD 5+4 802.11ax HE20 36 5180 MCSO0 Partial_52/37RU -
Mode 12 U-NII-1  5.15-5.25 CDD 5+4 802.11ax HE20 36 5180 MCSO0 Partial_106/53RU -
Mode 13 U-NII-2A  5.25-5.35 CDD 5+4 802.11a 52 5260 6Mbps - -
Mode 14 U-NII-2A  5.25-5.35 CDD 5+4 802.11a 60 5300 6Mbps - -
Mode 15 U-NII-2A  5.25-5.35 CDD 5+4 802.11a 64 5320 6Mbps - -
Mode 16 U-NII-2A 5.25-5.35 CDD 5+4 802.11ax HE20 52 5260 MCSO0 Full RU -
Mode 17 U-NII-2A 5.25-5.35 CDD 5+4 802.11ax HE20 60 5300 MCSO0 Full RU -
Mode 18 U-NII-2A 5.25-5.35 CDD 5+4 802.11ax HE20 64 5320 MCSO0 Full RU -
Mode 19 U-NII-2A 5.25-5.35 CDD 5+4 802.11ax HE40 54 5270 MCSO Full RU -
Mode 20 U-NII-2A 5.25-5.35 CDD 5+4 802.11ax HE40 62 5310 MCSO0 Full RU -
Mode 21 U-NII-2A 5.25-5.35 CDD 5+4 802.11ax HE80 58 5290 MCSO0 Full RU -
Mode 22 U-NII-2A  5.25-5.35 CDD 5+4 802.11ax HE160 50 5250 MCSO0 Full RU -
Mode 23 U-NII-2A 5.25-5.35 CDD 5+4 802.11ax HE20 64 5320 MCSO0 Partial_26/8RU -
Mode 24 U-NII-2A 5.25-5.35 CDD 5+4 802.11ax HE20 64 5320 MCSO0 Partial_52/40RU -
Mode 25 U-NII-2A 5.25-5.35 CDD 5+4 802.11ax HE20 64 5320 MCSO0 Partial_106/54RU -
Mode 26 U-NII-2C 5.47-5.725 CDD 5+4 802.11a 100 5500 6Mbps - -
Mode 27 U-NII-2C 5.47-5.725 CDD 5+4 802.11a 116 5580 6Mbps - -
Mode 28 U-NII-2C 5.47-5.725 CDD 5+4 802.11a 140 5700 6Mbps - -
Mode 29 U-NII-2C 5.47-5.725 CDD 5+4 802.11ax HE20 100 5500 MCSO0 Full RU -
Mode 30 U-NII-2C 5.47-5.725 CDD 5+4 802.11ax HE20 116 5580 MCSO Full RU -
Mode 31 U-NII-2C 5.47-5.725 CDD 5+4 802.11ax HE20 140 5700 MCSO0 Full RU -
Mode 32 U-NII-2C 5.47-5.725 CDD 5+4 802.11ax HE40 102 5510 MCSO0 Full RU -
Mode 33 U-NII-2C 5.47-5.725 CDD 5+4 802.11ax HE40 110 5550 MCSO0 Full RU -
Mode 34 U-NII-2C 5.47-5.725 CDD 5+4 802.11ax HE40 134 5670 MCSO0 Full RU -
Mode 35 U-NII-2C 5.47-5.725 CDD 5+4 802.11ax HE80 106 5530 MCSO0 Full RU -
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Mode Band (B;:S Antenna  Modulation  Channel Frequency gg:g RU Remark
Mode 36 U-NII-2C 5.47-5.725 CDD 5+4 802.11ax HE80 122 5610 MCSO Full RU -
Mode 37 U-NII-2C 5.47-5.725 CDD 5+4 802.11ax HE160 114 5570 MCSO Full RU -
Mode 38 U-NII-2C 5.47-5.725 CDD 5+4 802.11ax HE20 100 5500 MCSO Partial_26/0RU -
Mode 39 U-NII-2C 5.47-5.725 CDD 5+4 802.11ax HE20 140 5700 MCSO Partial_26/8RU -
Mode 40 U-NII-2C 5.47-5.725 CDD 5+4 802.11ax HE20 100 5500 MCSO Partial_52/37RU -
Mode 41 U-NII-2C 5.47-5.725 CDD 5+4 802.11ax HE20 140 5700 MCSO Partial_52/40RU -
Mode 42 U-NII-2C 5.47-5.725 CDD 5+4 802.11ax HE20 100 5500 MCSO Partial_106/53RU -
Mode 43 U-NII-2C 5.47-5.725 CDD 5+4 802.11ax HE20 140 5700 MCSO Partial_106/54RU -
Mode 44 U-NII-2C 5.47-5.725 CDD 5+4 802.11a 144 5720 6Mbps - -
Mode 45 U-NII-2C 5.47-5.725 CDD 5+4 802.11ax HE20 144 5720 MCSO Full RU -
Mode 46 U-NII-2C 5.47-5.725 CDD 5+4 802.11ax HE40 142 5710 MCSO Full RU -
Mode 47 U-NII-2C 5.47-5.725 CDD 5+4 802.11ax HE80 138 5690 MCSO Full RU -
Mode 48 U-NII-2A 5.25-5.35 CDD 5+4 802.11a 64 5320 6Mbps - LF
Mode 49 U-NII-3 5.725-5.85 CDD 5+4 802.11a 149 5745 6Mbps - -
Mode 50 U-NII-3 5.725-5.85 CDD 5+4 802.11a 157 5785 6Mbps - -
Mode 51 U-NII-3 5.725-5.85 CDD 5+4 802.11a 165 5825 6Mbps - -
Mode 52 U-NII-3 5.725-5.85 CDD 5+4 802.11ax HE20 149 5745 MCSO Full RU -
Mode 53 U-NII-3 5.725-5.85 CDD 5+4 802.11ax HE20 157 5785 MCSO Full RU -
Mode 54 U-NII-3 5.725-5.85 CDD 5+4 802.11ax HE20 165 5825 MCSO Full RU -
Mode 55 U-NII-3 5.725-5.85 CDD 5+4 802.11ax HE40 151 5755 MCSO Full RU -
Mode 56 U-NII-3 5.725-5.85 CDD 5+4 802.11ax HE40 159 5795 MCSO Full RU -
Mode 57 U-NII-3 5.725-5.85 CDD 5+4 802.11ax HE80 155 5775 MCSO Full RU -
Mode 58 U-NII-3 5.725-5.85 CDD 5+4 802.11ax HE20 149 5745 MCSO Partial_26/0RU -
Mode 59 U-NII-3 5.725-5.85 CDD 5+4 802.11ax HE20 165 5825 MCSO Partial_26/8RU -
Mode 60 U-NII-3 5.725-5.85 CDD 5+4 802.11ax HE20 149 5745 MCSO Partial_52/37RU -
Mode 61 U-NII-3 5.725-5.85 CDD 5+4 802.11ax HE20 165 5825 MCSO Partial_52/40RU -
Mode 62 U-NII-3 5.725-5.85 CDD 5+4 802.11ax HE20 149 5745 MCSO Partial_106/53RU -
Mode 63 U-NII-3 5.725-5.85 CDD 5+4 802.11ax HE20 165 5825 MCSO Partial_106/54RU -
Mode 64 U-NII-3 5.725-5.85 CDD 5+4 802.11ax HE40 159 5795 MCSO Full RU LF

U-NIl-2A  5.25-5.35 CDD 5+4 802.11a 64 5320 6Mbps - -
Mode 65 - 2400-2483.5 3 Bluetooth-LE 39 2480 2Mbps - -
WWAN Part 96 Band 48-BW=20M
U-NIl-2A  5.25-5.35 CDD 5+4 802.11a 64 5320 6Mbps - -
Mode 66 - 2400-2483.5 6 Bluetooth-LE 39 2480 2Mbps - -
WWAN Part 96 Band 48-BW=20M
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Summary of each worse mode

Mode Modulation Ch. (F,\;ﬁg) (dléi\oellm) (dl;LnC;}m) M(‘ng)m Pol. i?lzk Result Remark

802.11a 36 5148.80 49.12 54.00 -4.88 H AVERAGE Pass Band Edge

! 802.11a 36 15547.00 46.26 54.00 -7.74 H AVERAGE Pass Harmonic
802.11a 44 - - - - - - - Band Edge

2 802.11a 44 15660.00 48.62 54.00 -5.38 H AVERAGE Pass Harmonic
802.11a 48 5352.20 43.33 54.00 -10.67 H AVERAGE Pass BandEdge

3 802.11a 48 15720.00 48.70 54.00 -5.30 H AVERAGE Pass Harmonic
802.11ax HE20 36 5147.84 50.73 54.00 -3.27 H AVERAGE Pass Band Edge

4 802.11ax HE20 36 15540.00 44.86 54.00 -9.14 H AVERAGE Pass Harmonic
802.11ax HE20 44 - - - - - - - Band Edge

> 802.11ax HE20 44 15660.00 48.30 54.00 -5.70 H AVERAGE Pass Harmonic
6 802.11ax HE20 48 5353.30 43.43 54.00 -10.57 H AVERAGE Pass Band Edge
6 802.11ax HE20 48 15720.00 48.75 54.00 -5.25 H AVERAGE Pass Harmonic
7 802.11ax HE40 38 5147.60 50.57 54.00 -3.43 H AVERAGE Pass Band Edge
7 802.11ax HE40 38 15570.00 41.16 54.00 -12.84 H AVERAGE Pass Harmonic
8 802.11ax HE40 46 5146.28 50.15 54.00 -3.85 H AVERAGE Pass Band Edge
8 802.11ax HE40 46 15690.00 44.48 54.00 -9.52 H AVERAGE Pass Harmonic
9 802.11ax HE80 42 5147.21 50.29 54.00 -3.71 H AVERAGE Pass Band Edge
9 802.11ax HE80 42 7825.00 48.80 68.20 -19.40 V PEAK Pass Harmonic
10 802.11ax HE20 36 5101.60 42.23 54.00 -11.77 H AVERAGE Pass Band Edge
10 802.11ax HE20 36 - - - - - - - Harmonic
11 802.11ax HE20 36 5143.84 42.46 54.00 -11.54 H AVERAGE Pass Band Edge
11 802.11ax HE20 36 - - - - - - - Harmonic
12 802.11ax HE20 36 5148.48 43.54 54.00 -1046 H AVERAGE Pass Band Edge
12 802.11ax HE20 36 - - - - - - - Harmonic
13 802.11a 52 - - - - - - - Band Edge
13 802.11a 52 15780.00 49.11 54.00 -4.89 H AVERAGE Pass Harmonic
14 802.11a 60 - - - - - - - Band Edge
14 802.11a 60 15900.00 49.12 54.00 -4.88 H AVERAGE Pass Harmonic
15 802.11a 64 5350.10 50.83 54.00 -3.17 V AVERAGE Pass Band Edge
15 802.11a 64 15960.00 44.11 54.00 -9.89 H AVERAGE Pass Harmonic
16 802.11ax HE20 52 - - - - - - - Band Edge
16 802.11ax HE20 52 15780.00 48.26 54.00 -5.74 H AVERAGE Pass Harmonic
17 802.11ax HE20 60 - - - - - - - Band Edge
17 802.11ax HE20 60 15900.00 47.51 54.00 -6.49 H AVERAGE Pass Harmonic
18 802.11ax HE20 64 5350.10 49.02 54.00 -4.98 V  AVERAGE Pass Band Edge
18 802.11ax HE20 64 15960.00 43.52 54.00 -10.48 H AVERAGE Pass Harmonic
19 802.11ax HE40 54 5354.74 50.76 54.00 -3.24 H AVERAGE Pass Band Edge
19 802.11ax HE40 54 15810.00 44.28 54.00 -9.72 H AVERAGE Pass Harmonic
20 802.11ax HE40 62 5350.05 50.04 54.00 -3.96 V  AVERAGE Pass Band Edge
20 802.11ax HE40 62 10620.00 45.34 74.00 -28.66 V PEAK Pass Harmonic
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Mode Modulation Ch. (llzvrlaqz) (dléfx;ellm) (dllglun\]/lltm) M(?jré;)ln Pol. Z?/Zk Result  Remark
21 802.11ax HE80 58 5355.45 49.57 54.00 -4.43 H AVERAGE Pass Band Edge
21 802.11ax HE80 58 10580.00 45.98 68.20 -22.22 V PEAK Pass Harmonic
22 802.11ax HE160 50 5356.05 50.78 54.00 -3.22 H AVERAGE Pass Band Edge
22 802.11ax HE160 50 7000.00 62.07 68.20 -6.13 H PEAK Pass Harmonic
23 802.11ax HE20 64 5455.24 41.40 54.00 -1260 H AVERAGE Pass Band Edge
23 802.11ax HE20 64 - - - - - - - Harmonic
24 802.11ax HE20 64 5350.10 41.87 54.00 -12.13 V AVERAGE Pass Band Edge
24 802.11ax HE20 64 - - - - - - - Harmonic
25 802.11ax HE20 64 5350.10 42.69 54.00 -11.31  V  AVERAGE Pass Band Edge
25 802.11ax HE20 64 - - - - - - - Harmonic
26 802.11a 100 5468.80 64.61 68.20 -3.59 \% PEAK Pass Band Edge
26 802.11a 100 11000.00 46.27 74.00 2773V PEAK Pass Harmonic
27 802.11a 116 - - - - - - - Band Edge
27 802.11a 116 11160.00 37.77 54.00 -16.23 H AVERAGE Pass Harmonic
28 802.11a 140 5728.21 64.78 68.20 -3.42 H PEAK Pass Band Edge
28 802.11a 140 11400.00 46.99 74.00 -27.01 H PEAK Pass Harmonic
29 802.11ax HE20 100 5468.35 64.98 68.20 -3.22 H PEAK Pass Band Edge
29 802.11ax HE20 100 11000.00 46.19 74.00 2781 V PEAK Pass Harmonic
30 802.11ax HE20 116 - - - - - - - Band Edge
30 802.11ax HE20 116 11160.00 37.15 54.00 -16.85 V AVERAGE Pass Harmonic
31 802.11ax HE20 140 5726.39 63.87 68.20 -4.33 H PEAK Pass Band Edge
31 802.11ax HE20 140 11400.00 46.67 74.00 -27.33 H PEAK Pass Harmonic
32 802.11ax HE40 102 5456.40 48.74 54.00 -5.26 H AVERAGE Pass Band Edge
32 802.11ax HE40 102 11020.00 45.29 74.00 -28.71  V PEAK Pass Harmonic
33 802.11ax HE40 110 5459.40 48.91 54.00 -5.09 V AVERAGE Pass Band Edge
34 802.11ax HE40 134 5725.29 64.54 68.20 -3.66 H PEAK Pass Band Edge
34 802.11ax HE40 134 11340.00 45.75 74.00 -28.25 H PEAK Pass Harmonic
35 802.11ax HE80 106 5455.84 50.35 54.00 -3.65 H AVERAGE Pass Band Edge
35 802.11ax HE80 106 11060.00 45.74 74.00 -28.26  V PEAK Pass Harmonic
36 802.11ax HE80 122 5736.33 64.04 68.20 -4.16 H PEAK Pass Band Edge
36 802.11ax HE80 122 11220.00 45.33 74.00 -28.67 V PEAK Pass Harmonic
37 802.11ax HE160 114 5728.93 64.97 68.20 -3.23 \Y PEAK Pass Band Edge
37 802.11ax HE160 114 11140.00 45.96 74.00 -28.04 H PEAK Pass Harmonic
38 802.11ax HE20 100 5459.65 41.57 54.00 -12.43 'V AVERAGE Pass Band Edge
38 802.11ax HE20 100 - - - - - - - Harmonic
39 802.11ax HE20 140 5749.34 55.17 68.20 -13.03  V PEAK Pass Band Edge
39 802.11ax HE20 140 - - - - - - - Harmonic
40 802.11ax HE20 100 5456.65 41.97 54.00 -12.03 H AVERAGE Pass Band Edge
40 802.11ax HE20 100 - - - - - - - Harmonic
41 802.11ax HE20 140 5745.05 57.10 68.20 -11.10  V PEAK Pass Band Edge
41 802.11ax HE20 140 - - - - - - - Harmonic
42 802.11ax HE20 100 5459.95 41.82 54.00 -12.18 H AVERAGE Pass Band Edge
42 802.11ax HE20 100 - - - - - - - Harmonic
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Mode Modulation Ch. (llzvrlﬁl) (dE?(/e/h) (dl;LnC;}m) M(%rg;n Pol. i?lzk Result  Remark
43 802.11ax HE20 140 5727.17 64.60 68.20 -3.60 Y PEAK Pass Band Edge
43 802.11ax HE20 140 - - - - - - - Harmonic
44 802.11a 144 - - - - - - - Band Edge
44 802.11a 144 17164.00 58.71 68.20 -9.49 H PEAK Pass Harmonic
45 802.11ax HE20 144 - - - - - - - Band Edge
45 802.11ax HE20 144 17175.00 53.70 68.20 -1450 H Peak Pass Harmonic
46 802.11ax HE40 142 - - - - - - - Band Edge
46 802.11ax HE40 142 17153.00 52.95 68.20 -1525 H PEAK Pass Harmonic
47 802.11ax HE80 138 - - - - - - - Band Edge
47 802.11ax HE80 138 11380.00 46.85 74.00 -27.15 H PEAK Pass Harmonic
48 802.11a 64  152.22 32.76 43.50 -10.74 V PEAK Pass LF
49 802.11a 149 5649.45 56.27 68.20 -11.93  V PEAK Pass Band Edge
49 802.11a 149 17241.00 55.43 68.20 -12.77 H PEAK Pass Harmonic
50 802.11a 157 5925.25 55.72 68.20 -12.48 V PEAK Pass Band Edge
50 802.11a 157 11570.00 39.82 54.00 -1418 H AVERAGE Pass Harmonic
51 802.11a 165 5925.00 57.19 68.20 -11.01 H PEAK Pass Band Edge
51 802.11a 165 11650.00 41.43 54.00 -1257 H AVERAGE Pass Harmonic
52 802.11ax HE20 149 5649.88 63.43 68.20 -4.77 H PEAK Pass Band Edge
52 802.11ax HE20 149 17241.00 53.21 68.20 -1499 H PEAK Pass Harmonic
53 802.11ax HE20 157 5630.34 56.59 68.20 -11.61 H PEAK Pass Band Edge
53 802.11ax HE20 157 17351.00 54.08 68.20 -14.12 H PEAK Pass Harmonic
54 802.11ax HE20 165 5934.13 55.76 68.20 -12.44  V PEAK Pass Band Edge
54 802.11ax HE20 165 17483.00 55.32 68.20 -12.88 H PEAK Pass Harmonic
55 802.11ax HE40 151 5629.76 63.71 68.20 -4.49 \Y PEAK Pass Band Edge
55 802.11ax HE40 151 11510.00 45.46 74.00 -2854 H PEAK Pass Harmonic
56 802.11ax HE40 159 5650.12 64.47 68.29 -3.82 H PEAK Pass Band Edge
56 802.11ax HE40 159 11590.00 46.28 74.00 -27.72  H PEAK Pass Harmonic
57 802.11ax HE80 155 5642.00 61.98 68.20 -6.22 H PEAK Pass Band Edge
57 802.11ax HE80 155 11550.00 46.25 74.00 2775 V PEAK Pass Harmonic
58 802.11ax HE20 149 5629.44 53.48 68.20 -14.72  V PEAK Pass Band Edge
58 802.11ax HE20 149 - - - - - - - Harmonic
59 802.11ax HE20 165 5943.13 54.74 68.20 -13.46 V PEAK Pass Band Edge
59 802.11ax HE20 165 - - - - - - - Harmonic
60 802.11ax HE20 149 5605.22 53.48 68.20 -14.72  V PEAK Pass Band Edge
60 802.11ax HE20 149 - - - - - - - Harmonic
61 802.11ax HE20 165 5927.50 54.60 68.20 -13.60 V PEAK Pass Band Edge
61 802.11ax HE20 165 - - - - - - - Harmonic
62 802.11ax HE20 149 5640.31 53.97 68.20 -14.23 H PEAK Pass Band Edge
62 802.11ax HE20 149 - - - - - - - Harmonic
63 802.11ax HE20 165 5932.50 55.05 68.20 -13.15  V PEAK Pass Band Edge
63 802.11ax HE20 165 - - - - - - - Harmonic
64 802.11ax HE40 159 553.80 38.08 46.00 -7.92 Y PEAK Pass LF
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Mode Modulation Ch. (llzvrlﬁl) (dléi\</6/|m) (déiun\]/i;m) M(‘ng)in Pol. Z?/Zk Result  Remark
802.11a 64 2836.00 47.24 54.00 -6.76 H Average Pass Band Edge
802.11a 64 10640.00 45.13 74.00 -28.87 V PEAK Pass  Harmonic
o5 Bluetooth-LE_GSFK 39 2483.50 42.34 54.00 -11.66 H AVERAGE Pass Band Edge
Bluetooth-LE_GSFK 39 7440.00 46.83 74.00 -27.17 V PEAK Pass  Harmonic
802.11a 64 2842.00 45.00 54.00 -9.00 V Average Pass Band Edge
802.11a 64 10640.00 45.78 74.00 -28.22  V PEAK Pass  Harmonic
o6 Bluetooth-LE_GSFK 39 2483.50 48.29 54.00 -5.71 H AVERAGE Pass BandEdge
Bluetooth-LE_GSFK 39 7440.00 39.48 54.00 -1452 V AVERAGE Pass Harmonic
Sporton International Inc. (Kunshan) Page Number : C6 of C208

TEL : +86-512-57900158
FCC ID : IHDT56AQ5



samron a5, FCC RF Test Report Report No. : FR3D1818F

Mode Band Edge
U-NII-1_5.15-5.25 802.11a_CH36_5180MHz
ANT CDD 5+4

Pol. Horizontal Fundamental

o LEVEl ({BuVim) o L848l ({BuVim)

1

1
1138 1138 *
915 95
i 83
il " UNIA-U-NIL2A-UA-2C ] | T UL 2A -
4a.W“‘W“M”WW "
Peak
125 15
16 163
G 532 5164, 5136, 528, 5260 10 2. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit fead  Ant Cable Preamp  Ax  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
freg Level Line Margin Level Factor Loss Factor Factor Remark Freg Level Line Margin Level Factor  Loss Factor Factor Remark
Medws Bl B B Bk & & B o dy Modws B B B0 & & & & a dy
1 5148.9 61.08 74.00 -12.92 48.89 34.20 9.79 3180 0.0 108 242 PEXK 1 5180.00 111,61 ----vv -=nom- 99.32 3.3 9.81 3162 0.00 108 242 PEAK
11nLe\leI (dBuim) 11"Le\iel (dBuVim)
1134 134
1
915 95
i 83
il Al
UNI- AT 2A-UHI-CAVG)
— T
448 48
Av
9 125 15
16 163
G 532 5164, 5136, 528, 5260 10 2. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit fead  Ant Cable Preamp  Ax  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
freg Level Line Margin Level Factor Loss Factor Factor Remark Freg Level Line Margin Level Factor  Loss Factor Factor Remark
Medws Bl B B Bk & & B o dy Modws B B B0 & & & & a dy
1 548.50 49.12 S4.00 -4.88 36.93 3420 9.79 3180 @.00 109 242 AVERAGE 1 5180.00 103,56 -----v -=--=- 91.24 3433 9.81 3182 0.00 100 242 AVERAGE
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Mode Band Edge

U-NII-1_5.15-5.25_802.11a_CH36_5180MHz

ANT CDD 5+4
Pol. Vertical Fundamental
11nLe\leI (dBuim) 11"Le\iel (dBuVim)
1134 134 {
915 95
i 83
b . UNIA-U-NIL2A-UA-2C ] | = UN-UNILZA -G
; v % )
488 488 W !
Peak
125 15
16 163
G 532 5164, 5136, 528, 5260 10 2. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit fead  Ant Cable Preamp  Ax  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
freg Level Line Margin Level Factor Loss Factor Factor Remark Freg Level Line Margin Level Factor  Loss Factor Factor Remark
Medws Bl B B Bk & & B o dy Modws B B B0 & & & & a dy
1 5147.68 58.84 74.00 -15.16 46.66 34.20 9.78 3188 0.0 311 282 PEAK 1 5180.00 108,62 -----v -=--=- 96.28 34.35 9.82 3183 o.00 311 282 PEAK
11nLe\leI (dBuim) 11"Le\iel (dBuVim)
1134 134
1
915 95
i 83
il Al
U LA 24 UHI-CIAVG) ULNILA--NT-28- -2V
— (I— L. 1 AT
448 48
Av
9 125 15
16 163
G 532 5164, 5136, 528, 5260 10 2. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit fead  Ant Cable Preamp  Ax  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
freg Level Line Margin Level Factor Loss Factor Factor Remark Freg Level Line Margin Level Factor  Loss Factor Factor Remark
Medws Bl B B Bk & & B o dy Modws B B B0 & & & & a dy
1 5149.76 47.36 54.00 -6.64 35.17 3420 9.79 3188 @.00 311 282 AVERAGE 1 5180.00 108,71 ----vv -vnee- 88,39 34.33 9.81 3162 0.00 311 282 AVERAGE
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4 1534709 46.26 34.60 -7.74 48.00 40.29 17.32 59.55 0.00

20 360 Average

Pol. Horizontal Vertical
mLeveI{d&Mm) mLevel(dl]Mm)
1050 1050
90 90
0 U-HI-1-U-ATk-2A-U-Ni-2C) 750 ’_UM‘_I.IJHA:ILHI:ZC
I T [ B I 11 M
0  — T I EAAAG] 0 _ VAL UNEZR U AT
— 4= b - s &l
450 o ¢ tstbetnt My o d e 450 A " s el ot it
ot i (T TN
Peak 100 100
Avg 150 150
7000 9200. 11400 13600, 15800, 18000 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (WHz)
Lil.'it ) Read  Ant Cable Preamp  Awc APos  TPos Linit Read At Cable Preamp  Aux  APos TRos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Renark
Phe dBwl/mdBw/m 0B dBw dBfm B B B o deg Mz dBul/m dBuV/m @B dB/ dB/m B 0B BB o deg
1 7770.09 43.51 68.20 -19.69 6L.11 35.99 12.12 60.62 @.09 ---  --- Peak 1 777000 49.30 68.20 -13.90 6198 35.90 12,12 6.2 0.0 --- - Peak
1 10360.00 45.16 68.20 -13.04 5447 346 1403 60.99 0.00 - - Pesk 1 10360.00 48.06 68.20 -20.14 57.37 7.4 14.13 0.9 0.0 - --- PEAK
3154700 53.30 7400 -20.70 S5.04 40.29 17.52 59.55 0.0 240 360 Peak 3 15540.00 50.59 74.00 -23.41 535 40.28 17.51 59.56 0. 315 56 PEAK

4 1554000 41.28 54.00 -12.72 43.83 40.28 17.51 59.55 0.00

315 56 AVERAGE
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Pol. Horizontal Vertical
NEEIC) NEICL)
900 900
750 ’_UM‘_IIJH&UI:ZC 750 ’_UM‘_I.IJHMJI:ZC
B I _ 11 M B I 11 M
il PAEIREIN A o AU NAINI G
BRI B A T T B L M o]
45‘9 1 2 sy 45‘9 1 | " M " B ¥
Peak 0 0
Avg 150 10
000 9200. 11400 13600, 15800, 18000 7000 9200, 11400 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos Tos Linit Read At Cable Preamp  Aux APos  Thos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Renark
Mz dBuV/m dBuV/m B dBW/ dB/m  dE 48 B o deg Pz dBuV/m dBuv/m 0B dBwV B/ B OB OB am deg
1 783.00 46,36 68.20 -20.34 9B.34 35.90 12.20 60.58 0.9 .-~ --- Peak 1 7836.00 47.18 68.20 -20.92 59.76 5.9 12.20 60.58 0. .-~  --- Peak
1 lo4db.0e 46.79 68.20 -21.41 55.93 37.58 1418 60.%% 0.0 - --- PEAK 1 lo4dp.0e 45.02 68.20 -20.18 57.16 37.5%8 1415 609 @@ - --- PEAK
3 15660.00 58.78 74.00 -15.22 60.14 40.46 17.58 59.40 0.00 266 360 PEAK 3 15660.00 55.13 74.00 -15.77 56.59 40.46 17.38 59.40 0.0 384 57 PEAK
4 15660.00 45.62 54.80 -5.38 49.98 40.46 17.50 59.48 0.00 266 360 AVERAGE 4 15660.00 44.43 54.00 -9.57 45.79 4n.46 1750 59.48 0.0 304 57 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C10 of C208

TEL : +86-512-57900158
FCC ID : IHDT56AQ5




samron a5, FCC RF Test Report Report No. : FR3D1818F

Mode Band Edge
U-NII-1_5.15-5.25_802.11a_CH48_5240MHz
ANT CDD 5+4

Pol. Horizontal Fundamental

o LEVEl ({BuVim) o L848l ({BuVim)

1

1

1134 134 !
915 95
t UNI-UNILZA-LAI-2C f
f\ i ] | = UN-UNILZA -G
T WM .
1
s bt s et A s
Peak
125 15
16 163
£14 584 53, 5L 5416, 5460 10 2. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit fead  Ant Cable Preamp  Ax  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
freg Level Line Margin Level Factor Loss Factor Factor Remark Freg Level Line Margin Level Factor  Loss Factor Factor Remark
Medws Bl B B Bk & & B o dy Modws B B B0 & & & & a dy
1 535064 53.66 74.00 -10.34 4117 3450 9.91 3193 .60 1ol 247 PEX 1 5240.00 113,49 --veev ovmeee 10118 34.40 9.85 3166 0.00 101 247 PEAK
11nLe\leI (dBuim) 11"Le\iel (dBuVim)
1134 134 1
915 95
i 83
il Al
UM 282 AV L L1 MU 2A-A-CEG)
448 48
Av
9 125 15
16 163
£14 584 53, 5L 5416, 5460 10 2. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit fead  Ant Cable Preamp  Ax  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
freg Level Line Margin Level Factor Loss Factor Factor Remark Freg Level Line Margin Level Factor  Loss Factor Factor Remark
Medws Bl B B Bk & & B o dy Modws B B B0 & & & & a dy
1 535020 43.33 54.00 -10.67 30.84 3451 9.91 3193 2.0 1Al 247 AVERAGE 1 5240.00 105,51 ----vv =veees 93,12 .40 9.85 3186 0.00 101 247 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C11 of C208

TEL : +86-512-57900158
FCC ID : IHDT56AQ5



samron a5, FCC RF Test Report Report No. : FR3D1818F

Mode Band Edge
U-NII-1_5.15-5.25_802.11a_CH48_5240MHz
ANT CDD 5+4

Pol. Vertical Fundamental

o LEVEl ({BuVim) o L848l ({BuVim)

1

1

1138 1138 :
915 95
t UNI-UNILZA-LAI-2C f
h ] | = UN-UNILZA -G
il HH il
1
s Vbl I
Peak
125 15
16 163
£14 584 53, 5L 5416, 5460 10 2. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit fead  Ant Cable Preamp  Ax  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
freg Level Line Margin Level Factor Loss Factor Factor Remark Freg Level Line Margin Level Factor  Loss Factor Factor Remark
Medws Bl B B Bk & & B o dy Modws B B B0 & & & & a dy
1 548456 5416 74.00 -19.84 4148 3470 9.94 3196 0.0 320 285 PEMK 1 5240.00 11191 ---eev ovneee 99.52 .40 9.85 3186 0.00 320 285 PEAK
11nLe\leI (dBuim) 11"Le\iel (dBuVim)
1134 134
1
915 95
i 83
il Al
UM 282 AV L L1 MU 2A-A-2CTG)
448 48
Av
9 125 15
16 163
£14 584 53, 5L 5416, 5460 10 2. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit fead  Ant Cable Preamp  Ax  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
freg Level Line Margin Level Factor Loss Factor Factor Remark Freg Level Line Margin Level Factor  Loss Factor Factor Remark
Medws Bl B B Bk & & B o dy Modws B B B0 & & & & a dy
1 535374 42.60 54.00 -11.40 30.11 3451 9.91 3193 2.0 30 285 AVERAGE 1 5240.00 1035 ----vv -=nee- 9111 .40 9.85 3186 0.00 320 285 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C12 of C208

TEL : +86-512-57900158
FCC ID : IHDT56AQ5



ssasronas. FCC RF Test Report

Report No. : FR3D1818F

Pol. Horizontal Vertical
NEEIC) NEICL)
1050 1050
900 900
750 ’_UM‘_IIJHA—JJJI:ZC 750 ’_UM‘_I.IJHMLHI:ZC
B I _ 11 M B I 11 M
il UM HEZE NG il UNLEY R TR
R ST N =i — T o
450! ! " 40 1 e sttt
e iy R PYTTT e R W
Peak 0 0
Avg 150 10
000 9200. 11400 13600, 15800, 18000 7000 9200, 11400 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos Tos Linit Read At Cable Preamp  Aux APos  Thos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Renark
Mz dBuV/m dBuV/m B dBW/ dB/m  dE 48 B o deg Pz dBuV/m dBuv/m 0B dBwV B/ B OB OB am deg
1 7363.00 46.29 68.20 -20.91 %B.72 3.9 12.4 60.57 0.0 .-~ --- Peak 1 7863.09 45.62 68.20 -22.58 98.05 35.90 12.4 60.57 0. .-~ --- Peak
1 lo430.00 47.39 68.20 -20.81 56.41 37.66 14.21 60.89 0.0 - --- PEAK 1 l0450.00 49.20 68.20 -19.00 5822 37.66 14.21 60.89 . - --- PEAK
3 1572000 58.40 74.00 -15.60 59.55 40.56 17.61 59.32 0.0 23 357 PEM 31572000 54,15 74.00 -19.75 55.40 40.56 17.61 59.32 0. 349 56 PEAK
4 1571000 45.70 54.80 -5.30 49.84 40.57 17.61 59.32 0.00 234 357 AVERAGE 4 1572000 43.85 54.00 -10.15 45.00 40.56 17.61 59.32 0.0 349 56 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : IHDT56AQ5

Page Number : C13 of C208




samron a5, FCC RF Test Report Report No. : FR3D1818F

Mode Band Edge
U-NII-1_5.15-5.25_802.11ax HE20_CH36_Full RU_5180MHz
ANT CDD 5+4

Pol. Horizontal Fundamental

o LEVEl ({BuVim) o L848l ({BuVim)

1

1

1134 34 1
915 95
i 83
i UNIA-U-NIL2A-UA-2C ] | = UN-UNILZA -G
il il
448 48
Peak
125 15
16 163
G 532 5164, 5136, 528, 5260 10 2. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit fead  Ant Cable Preamp  Ax  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
freg Level Line Margin Level Factor Loss Factor Factor Remark Freg Level Line Margin Level Factor  Loss Factor Factor Remark
Medws Bl B B Bk & & B o dy Modws B B B0 & & & & a dy
1 54576 65.50 74.00 -B.50 53.32 4.0 9.78 3180 0.0 108 244 PEN 1 5180.00 111,43 ---eev oveees 99.14 34.30 9.81 3162 0.00 108 244 PEAK
11nLe\leI (dBuim) 11"Le\iel (dBuVim)
1134 134
1
915 95
i 83
il Al
U-NI\-1-U-NH-2A-U-N\I-2C[AV§2 U-HIA-U-H0-2A-A-ZCHVG)
448 48
Av
9 125 15
16 163
G 532 5164, 5136, 528, 5260 10 2. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit fead  Ant Cable Preamp  Ax  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
freg Level Line Margin Level Factor Loss Factor Factor Remark Freg Level Line Margin Level Factor  Loss Factor Factor Remark
Medws Bl B B Bk & & B o dy Modws B B B0 & & & & a dy
1 547.84 50.73 S4.00 -3.27 38.55 3420 9.78 3180 0.0 108 244 AVERAGE 1 5180.00 102,85 ----vv -=-om- 99,56 34.30 9.81 3162 0.00 108 244 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C14 of C208

TEL : +86-512-57900158
FCC ID : IHDT56AQ5



samron a5, FCC RF Test Report Report No. : FR3D1818F

Mode Band Edge
U-NII-1_5.15-5.25_802.11ax HE20_CH36_Full RU_5180MHz
ANT CDD 5+4

Pol. Vertical Fundamental

o LEVEl ({BuVim) o L848l ({BuVim)

1

1

1138 1138 1
95 95
83 83
i U-HlA-0-H0-24-U-I-2C) ] ] | UNA-UNZAUNLZC
5. ]
WMMWMWMM
E 48
Peak
35 35
163 163
G 532 5164, 515, 528, 5260 10 200, 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit fead  Ant Cable Preamp  Ax  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
freg Level Line Margin Level Factor Loss Factor Factor Remark Freg Level Line Margin Level Factor  Loss Factor Factor Remark
Medws Bl B B Bk & & B o dy Modws B B B0 & & & & a dy
1 5I48.16 65.65 74.00 -B.35 53.46 4.0 9.79 3188 0.0 320 281 PEXK 1 5180.00 107,87 ----vv -veee- 95,58 34.30 9.81 3162 0.00 320 281 PEAK
11nLe\leI (dBuim) 11"Le\iel (dBuVim)
1138 1138
1
95 95
83 83
5. ]
U-NI-12U-M-2A-U-H-2CAVG)
1 1
48 48
Av
9 35 35
163 163
G 532 5164, 515, 528, 5260 10 200, 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit fead  Ant Cable Preamp  Ax  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
freg Level Line Margin Level Factor Loss Factor Factor Remark Freg Level Line Margin Level Factor  Loss Factor Factor Remark
Medws Bl B B Bk & & B o dy Modws B B B0 & & & & a dy
1 5149.44 43.57 S4.00 -5.43 36,38 3420 9.79 3180 @.00 320 281 AVERAGE 1 5180.00 99.57 --veev oemeee 87.28 34.30 9.81 3162 0.00 320 281 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C15 of C208

TEL : +86-512-57900158
FCC ID : IHDT56AQ5



ssasronas. FCC RF Test Report

Report No. : FR3D1818F

Pol. Horizontal Vertical
NEEIC) NEICL)
1050 1050
900 900
150 ’_UW_J‘_MUAJLNJLZC 50 LN NLZANLC]
B I _ 11 M B I 11 M
il VN UG i UNIFUNZUALATG)
A 7T 2 - ’ e n A 7T 2 - ety -]
50 . oo M\“'W"‘WWM £50 IO o Wb
G VTR TS gt el bbb
Peak 0 0
Avg 150 10
000 9200. 11400 13600, 15800, 18000 7000 9200, 11400 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos Tos Linit Read At Cable Preamp  Aux APos  Thos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Renark
Mz dBuV/m dBuV/m B dBW/ dB/m  dE 48 B o deg Pz dBuV/m dBuv/m 0B dBwV B/ B OB OB am deg
1 T70.00 49.25 68.20 -18.95 6L.35 35.99 12.12 60.62 0.9 .-~ --- Peak 1 7770.00 49.41 68.20 -18.79 6201 35.90 12.12 60.62 0. ---  --- Peak
1 l0360.00 48.28 68.20 -19.92 57.539 37.46 14.13 60.% 0.0 - --- PEAK 1 10360.00 48.30 68.20 -19.99 57.61 37.46 14.13 0.9 .0 - --- PEAK
3 15340.00 56,93 74.00 -17.07 58.69 40.28 17.52 59.36 0.0 282 360 PEAK 3 15540.00 5412 74.00 -19.78 55.98 40.28 17.51 59.56 0.0 1oz 334 PEAK
4 1554000 44.86 54.80 -9.14 46.62 40.28 17.52 59.56 0.0 282 360 AVERAGE 4 15540.00 42.07 54.00 -11.93 43.83 40.28 17.52 59.56 0.00 102 334 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : IHDT56AQ5

Page Number

: C16 of C208



ssamron1as. FCC RF Test Report Report No. : FR3D1818F

Pol. Horizontal Vertical
CEIL) CTICIL)

E
E

750 ’_l‘"_-‘L““”- LLUMLA LN 750
B I _ 11 M B I _1
3
604 UMD CIVG) 600
R 2 - ' - - T H -
P ‘ s 80 S i —
o e
Peak 0 0
Avg 150 10
000 9200. 11400 13600, 15800, 18000 7000 9200, 11400 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos Tos Linit Read At Cable Preamp  Aux APos  Thos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Renark
Mz dBuV/m dBuV/m B dBW/ dB/m  dE 48 B o deg Pz dBuV/m dBuv/m 0B dBwV B/ B OB OB am deg
1 7836.00 46.5 68.20 -21.64 5904 35.99 12.20 60.58 0.9 .-~ --- Peak 1 7836.00 47.92 68.20 -20.28 60.40 35.90 12.20 60.58 0. .-~ --- Peak
1 loadd.0e 47.79 68.20 -20.41 56.93 37.58 14.18 60.%9 0.0 - --- PEAK 1 lo4dp.00 47.93 68.20 -20.27 57.87 37.5%8 1418 609 @@ - --- PEAK
3 15660.00 60.54 74.00 -13.46 6190 40.46 17.38 59.40 0.0 251 0 PEAK 3 15660.00 54.67 74.00 -19.93 55.43 40.46 17.58 59.40 0.0 211 1L PEMK
4 15660.00 45.30 54.80 -5.70 49.66 40.46 17.50 59.48 0.0 251 0 AVERAGE 4 15660.00 43.9% 54.00 -10.10 45.26 40.46 17.50 59.48 0.0 211 11 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C17 of C208

TEL : +86-512-57900158
FCC ID : IHDT56AQ5



samron a5, FCC RF Test Report Report No. : FR3D1818F
6
Mode Band Edge
U-NII-1_5.15-5.25_802.11ax HE20_CH48_Full RU_5240MHz
ANT CDD 5+4
Pol. Horizontal Fundamental
11nLe\leI (dBuim) 11"Le\iel (dBuVim)
1
1134 134
915 95
t UNI-UNILZA-LAI-2C f
A ] | = UN-UNILZA -G
il ' il
1
4 il it 1
Peak
125 15
16 163
£14 584 53, 5L 5416, 5460 10 2. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit fead  Ant Cable Preamp  Ax  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
freg Level Line Margin Level Factor Loss Factor Factor Remark Freg Level Line Margin Level Factor  Loss Factor Factor Remark
Medws Bl B B Bk & & B o dy Modws B B B0 & & & & a dy
1 53%9.50 54.24 74.00 -19.76 4155 3470 9.94 3195 0.00 17 247 PEMK 1 5240.00 114,36 ----vv -vnees 10197 3440 9.85 3166 0.00 187 247 PEAK
11nLe\leI (dBuim) 11"Le\iel (dBuVim)
1134 134
1
915 95
i 83
il Al
UM 282 AV L L1 MU 2A-A-CEG)
448 48
Av
9 125 15
16 163
£14 584 53, 5L 5416, 5460 10 2. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit fead  Ant Cable Preamp  Ax  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
freg Level Line Margin Level Factor Loss Factor Factor Remark Freg Level Line Margin Level Factor  Loss Factor Factor Remark
Medws Bl B B Bk & & B o dy Modws B B B0 & & & & a dy
1 535330 43.43 54.00 -10.57 30.94 3451 9.91 3193 0.0 147 247 AVERAGE 1 5240.00 104,67 ----vv -vnee- 9.8 .40 9.85 3186 0.00 107 247 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C18 of C208

TEL : +86-512-57900158
FCC ID : IHDT56AQ5



samron a5, FCC RF Test Report Report No. : FR3D1818F

Mode Band Edge
U-NII-1_5.15-5.25_802.11ax HE20_CH48_Full RU_5240MHz
ANT CDD 5+4

Pol. Vertical Fundamental

o LEVEl ({BuVim) o L848l ({BuVim)

1

1

1134 134 1
915 95
t UNI-UNILZA-LAI-2C f
By ] | = UN-UNILZA -G
il { il
1
9 B g s
Peak
125 15
16 163
£14 584 53, 5L 5416, 5460 10 2. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit fead  Ant Cable Preamp  Ax  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
freg Level Line Margin Level Factor Loss Factor Factor Remark Freg Level Line Margin Level Factor  Loss Factor Factor Remark
Medws Bl B B Bk & & B o dy Modws B B B0 & & & & a dy
1 5377.28 54.09 74.00 -19.91 41.49 3461 9.93 3194 000 341 285 PEMK 1 5240.00 118,78 ----vv -veee- 98.39 .40 9.85 3186 0.00 41 285 PEAK
11nLe\leI (dBuim) 11"Le\iel (dBuVim)
1134 134
1
915 95
i 83
il Al
UM 282 AV L L1 MU0 28T
448 48
Av
9 125 15
16 163
£14 584 53, 5L 5416, 5460 10 2. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit fead  Ant Cable Preamp  Ax  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
freg Level Line Margin Level Factor Loss Factor Factor Remark Freg Level Line Margin Level Factor  Loss Factor Factor Remark
Medws Bl B B Bk & & B o dy Modws B B B0 & & & & a dy
1 5357.92 42.94 54.00 -11.06 30.42 3453 9.92 3193 @.00 341 285 AVERAGE 1 5240.00 102,58 ----vv -vnee- 99,19 34.40 9.85 3186 0.00 341 285 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C19 of C208

TEL : +86-512-57900158
FCC ID : IHDT56AQ5



ssasronas. FCC RF Test Report

Report No. : FR3D1818F

Pol. Horizontal Vertical
mLeveI(d&Mm) mLeveI(dl]NHn)
90 90
750 ’_UM‘_IIJHA—JJJHC 750 ’_UM‘_I.IJHMLHI:E
B I _ 11 M B I 11 M
O ! g
- ~ ) HEW — - - UMM N2V
f ! it S ol T T ey
Bl 450 T Ly
Peak 0 0
Avg 150 10
000 9200. 11400 13600, 15800, 18000 7000 9200, 11400 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos Tos Linit Read At Cable Preamp  Aux APos  Thos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Renark
Mz dBuV/m dBuV/m B dBW/ dB/m  dE 48 B o deg Pz dBuV/m dBuv/m 0B dBwV B/ B OB OB am deg
1 7363.00 45.83 68.20 -22.37 .16 35.90 12.4 60.57 0.9 --- - Peak 1 7863.00 43.07 68.20 -20.13 60.50 35.90 12.4 60.57 0. .- --- Peak
1 l0450.00 47.34 68.20 -20.86 56.36 37.66 14.21 60.89 0.0 - --- PEAK 1 l0460.00 48.14 68.20 -20.86 57.16 37.66 14.21 68.89 @@ ---  --- PEAK
31572000 59.74 74.00 -14.26 60.89 40.56 17.61 59.32 0.0 249 0 PEAK 3 15720.00 56.67 74.00 -17.33 57.80 40.56 17.61 59.32 .0 1M 9 PEAK
4 1571000 48,75 54.80 -5.25 49.89 40.57 17.61 59.32 0.0 249 0 AVERAGE 4 15720.00 45.40 54.00 -B.60 46.55 40.5% 17.61 59.32 0.0 24 9 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C20 of C208

TEL : +86-512-57900158
FCC ID : IHDT56AQ5




samron a5, FCC RF Test Report Report No. : FR3D1818F

Mode Band Edge - L
U-NII-1_5.15-5.25_802.11ax HE40_CH38_Full RU_5190MHz
ANT CDD 5+4

Pol. Horizontal Fundamental

11nLe\leI (dBuim) o L848l ({BuVim)

1
1134 134 1
915 95
i 83
1 ‘ UNIA-U-NIL2A-UA-2C ] | | UNAN-ZAUN-C
) wmeMMMWWW i e ——
448 48
Peak
125 15
16 163
G 5al. 5140, . 5180, 500 10 2. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit fead  Ant Cable Preamp  Ax  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
freg Level Line Margin Level Factor Loss Factor Factor Remark Freg Level Line Margin Level Factor  Loss Factor Factor Remark
Medws Bl B B Bk & & B o dy Modws B B B0 & & & & a dy
1 5146.40 64.84 74.00 -9.16 52.66 34.20 9.76 3180 0.0 108 251 PEMK 1 5199.00 116,68 -----v -=--=- 9.22 3438 9.83 3183 000 108 251 PEAK
11nLe\leI (dBuim) 11"Le\iel (dBuVim)
1134 134
1
915 95
i 83
il Al
UNI-A-NT-28-U-NI-CIAV)
448 48
Av
9 125 15
16 163
G 5al. 5140, . 5180, 500 10 2. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit fead  Ant Cable Preamp  Ax  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
freg Level Line Margin Level Factor Loss Factor Factor Remark Freg Level Line Margin Level Factor  Loss Factor Factor Remark
Medws Bl B B Bk & & B o dy Modws B B B0 & & & & a dy
1 5147.60 50.57 S4.00 -3.43 38.39 3420 9.78 3180 0.00 109 251 AVERAGE 1 5190.00 98.82 ----ev -veee- B6.44 3438 9.83 3183 0.00 100 251 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C21 of C208

TEL : +86-512-57900158
FCC ID : IHDT56AQ5



ssamron1as. FCC RF Test Report Report No. : FR3D1818F

Pol. Horizontal Fundamental
mLeveI(dDINIm]
1138
!ﬂ.SIIV\
|
B3
K U024
L —
1
e WW)‘ WWMMMWM HIHJUN'L... bt uw M.‘,u
Peak Blank
35
16
590 544, 5298, 5352 5460
Frequency (MHz)
Linit fead  Ant Cable Preamp  Ax  APos TPos
freg Level Line Margin Level Factor Loss Factor Factor Remark

Mz dbuV/m dBud/m 8 oBV B B B B o deg
1 535524 52.65 74.00 -20.35 40,15 3452 9.91 3193 .0 108 251 PEMK

mLeveI(lele]
1134
15 \(\
B
A4 ]
UM 28 K- AV
484 — 1
Avg Blank
125
16
590 544, 5298, 5351 5460
Frequency (MHz)
Linit fead  Ant Cable Preamp  Ax  APos TPos
freg Level Line Margin Level Factor Loss Factor Factor Remark
Medwadie B BU Bk & B & a iy
1 535011 4195 54.00 -12.05 29.46 34.50 9.91 3192 @.00 108 251 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C22 of C208

TEL : +86-512-57900158
FCC ID : IHDT56AQ5



samron a5, FCC RF Test Report Report No. : FR3D1818F

Mode Band Edge - L

U-NII-1_5.15-5.25_802.11ax HE40_CH38_Full RU_5190MHz

ANT CDD 5+4
Pol. Vertical Fundamental
11nLe\leI (dBuim) 11"Le\iel (dBuVim)
1134 134 1
915 95
i 83
UNIA-U-NIL2A-UA-2C ] | | UNAN-ZAUN-C
il 1W il
AEIBWWWWWWW MW W«w«w
Peak
125 15
16 163
G 5al. 5140, . 5180, 500 10 2. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit fead  Ant Cable Preamp  Ax  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
freg Level Line Margin Level Factor Loss Factor Factor Remark Freg Level Line Margin Level Factor  Loss Factor Factor Remark
Medws Bl B B Bk & & B o dy Modws B B B0 & & & & a dy
1 5149.40 6038 74.00 -13.62 48.19 34.20 9.79 3188 0.0 306 204 PEAK 1 5199.00 105,49 ----ev -veeee 93.17 34.33 9.81 3162 0.00 306 284 PEAK
11nLe\leI (dBuim) 11"Le\iel (dBuVim)
1134 134
ik ik !
i 83
il Al
UNI-A-N-24--NI-2CAVG) L L1 U-HIA-U-H-2A-A-2CVG)
s ! I
Av
9 125 15
16 163
G 5al. 5140, . 5180, 500 10 2. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit fead  Ant Cable Preamp  Ax  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
freg Level Line Margin Level Factor Loss Factor Factor Remark Freg Level Line Margin Level Factor  Loss Factor Factor Remark
Medws Bl B B Bk & & B o dy Modws B B B0 & & & & a dy
1 5149.70 43.46 S4.00 -5.54 36.27 3420 9.79 3180 0.00 306 284 AVERAGE 1 5190.00 96.68 -----v -=---- B4.28 3440 9.83 3183 0.00 306 284 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C23 of C208

TEL : +86-512-57900158
FCC ID : IHDT56AQ5



ssamron1as. FCC RF Test Report Report No. : FR3D1818F

Pol. Vertical Fundamental

Ll )

1138

U-I-U-NI-2A-U-NIL2C

u R e T e
Peak Blank

125

16

590 544, 5298, 5351 5460

Frequency (Mhz)
Linit fead  Ant Cable Preamp  Ax  APos TPos
freg Level Line Margin Level Factor Loss Factor Factor Remark

Mz dbuV/m dBud/m 8 oBV B B B B o deg
1 536550 52.36 74.00 -20.64 39.81 3456 9.9 3193 .00 M6 284 PEMK

Ll )

1138

IH:ZW

\ UM 28 K- AV
484
—— 1
Avg Blank
125
16
590 544, 5298, 5351 5460
Frequency (Mhz)
Linit fead  Ant Cable Preamp  Ax  APos TPos
freg Level Line Margin Level Factor Loss Factor Factor Remark

Mz dbuV/m dBud/m 8 oBV B B B B o deg
15350011 41,83 54.00 -12.17 2934 345 9.91 3192 .80 306 284 AVERAGE

Sporton International Inc. (Kunshan) Page Number : C24 of C208
TEL : +86-512-57900158
FCC ID : IHDT56AQ5
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Pol. Horizontal Vertical
1L.M“Lwel{tll!u\nm) 0 Level (dBuIm)
1050 1
0 0
750 U-HI-A-U-N-2A-U-N-2C
M= = I | B B - UALINLZANLE)
B — UL _ 1L B
604
- - U-NIA--2A-0-H0-2CAVG) | 00
i T I s Y — R
40 Bty i N 5 ! . e Wty
o Fyew ey
Peak 0
300
Avg 160
1:
00 9200, Hmi mim 15800 18000
en
et i 0, 1140, 130, 180, 18100
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos Tos
Freq Level Line Margin Level Factor Loss Factor Factor Remark .
Linit Resd  Ant Cable Preamp Aux APos TPos
Wi B B G dm & 8 @ m dg Freq Level Line Margin Level Factor Loss Factor Factor Remark
1 779200 43.83 68.20 -19.37 6L.39 35.90 12.14 60.60 0.9 ---  --- Peak -
1 10360.00 45.40 68.20 -22.80 54.68 37.48 14.14 60.% 0.0 - --- PEA Pz dBuV/m dBuV/m o8 dBW dB/m 8 B B deg
3 15570.00 48.69 74.80 -29.31 50.34 40.34 17.53 9.2 0.0 336 360 PEAK 1 779200 .06 68.20 -18.14 6262 35.9 1114 60.60 0.8 -~ --- Peak
4 15579.08 41.16 54.00 -12.34 42,81 40.34 17.53 59.52 .00 336 360 AVERAGE 1 10380.00 47.04 68.20 -21.16 %6.3) 37.48 14.14 60.90 8.08 - --- PEAK
Sporton International Inc. (Kunshan) Page Number : C25 of C208

TEL : +86-512-57900158
FCC ID : IHDT56AQ5



samron a5, FCC RF Test Report Report No. : FR3D1818F

Mode Band Edge - L

U-NII-1_5.15-5.25_802.11ax HE40_CH46_Full RU_5230MHz

ANT CDD 5+4
Pol. Horizontal Fundamental
11nLe\leI (dBuim) 11"Le\iel (dBuVim)
1134 34 t
915 95
i 83
] | = UN-UNILZA -G
B0 ! B0
45,9‘WMWWMWWWWMW u
Peak
125 15
16 163
A0 5046, 5092, 53, 584, 50 10 2. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit fead  Ant Cable Preamp  Ax  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
freg Level Line Margin Level Factor Loss Factor Factor Remark Freg Level Line Margin Level Factor  Loss Factor Factor Remark
Medws Bl B B Bk & & B o dy Modws B B B0 & & & & a dy
1 545.13 63.53 74.00 -10.47 5135 4.0 9.76 3180 0.0 142 250 PEAK 1 5230.00 11151 ---eev ovmeee 99.12 .40 9.85 3186 0.00 182 250 PEAK
11nLe\leI (dBuim) 11"Le\iel (dBuVim)
1134 134
1
915 95
i 83
il Al
ULNIA-UI-24-KI-2CAVG) L L1 U-HIA-U-H-2A-A-CTG)
448 48
Av
9 125 15
16 163
A0 5046, 5092, 53, 584, 50 10 2. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit fead  Ant Cable Preamp  Ax  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
freg Level Line Margin Level Factor Loss Factor Factor Remark Freg Level Line Margin Level Factor  Loss Factor Factor Remark
Medws Bl B B Bk & & B o dy Modws B B B0 & & & & a dy
1 5146.28 50.15 S4.00 -3.85 37.97 3420 9.78 3180 @.00 102 250 AVERAGE 1 5230.00 10112 ---evv ovneee 88,73 .40 9.84 3185 0.00 102 250 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C26 of C208

TEL : +86-512-57900158
FCC ID : IHDT56AQ5
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Pol. Horizontal Fundamental

Ll )

1138

w5 mrm

0

111 \q i ! 1
WW K\M lem W, u"lwf}vpl

U-I-U-NI-2A-U-NIL2C

m NI n\w mm!aﬂﬂ!!
Peak Blank

125

16

50 5276, 5 5368, S4t4, 5460
Frequency (Mhz)
Linit fead  Ant Cable Preamp  Ax  APos TPos
freg Level Line Margin Level Factor Loss Factor Factor Remark

Mz dbuV/m dBud/m 8 oBV B B B B o deg
1 535420 59.18 74.00 -14.80 46.68 3452 9.91 3193 .m0 102 250 PEMK

IHLiwel(dﬂll\ll'lln]
1138
5 V\
B3
650 l
U-NIA-U-N-28-U-H-2C[AVE)
8 \[\f\ [
T T
Avg Blank
35
16
530 5216, 5, 5368, 5414, 5460
Frequency (Mhz)
Linit fead  Ant Cable Preamp  Ax  APos TPos
freg Level Line Margin Level Factor Loss Factor Factor Remark

Mz dbuV/m dBud/m 8 oBV B B B B o deg
1 536616 46,49 5400 -7.51 33.94 3456 9.92 3193 .80 102 250 AVERAGE

Sporton International Inc. (Kunshan) Page Number 1 C27 of C208
TEL : +86-512-57900158
FCC ID : IHDT56AQ5



samron a5, FCC RF Test Report Report No. : FR3D1818F

Mode Band Edge - L

U-NII-1_5.15-5.25_802.11ax HE40_CH46_Full RU_5230MHz

ANT CDD 5+4
Pol. Vertical Fundamental
11nLe\leI (dBuim) 11"Le\iel (dBuVim)
1134 134 1
915 95
i 83
AU 28 U T T L T U I DN N-2A -
il 1 il w
MWWWWWWWWW‘WW W
Peak
125 15
16 163
A0 5046, 5092, 53, 584, 50 10 2. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit fead  Ant Cable Preamp  Ax  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
freg Level Line Margin Level Factor Loss Factor Factor Remark Freg Level Line Margin Level Factor  Loss Factor Factor Remark
Medws Bl B B Bk & & B o dy Modws B B B0 & & & & a dy
1 5149.% 59.07 74.00 -14.93 46.88 34.20 9.79 3188 0.0 322 285 PEMK 1 5230.00 107,21 ---eev oomeee 981 M40 9.84 3164 0.0 32 285 PEAK
11nLe\leI (dBuim) 11"Le\iel (dBuVim)
1134 134
1
915 95
i 83
il Al
UNIA-UI-28-KI-2CAVG) L L1 MU 282G
s 1 s
Av
9 125 15
16 163
A0 5046, 5092, 53, 584, 50 10 2. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit fead  Ant Cable Preamp  Ax  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
freg Level Line Margin Level Factor Loss Factor Factor Remark Freg Level Line Margin Level Factor  Loss Factor Factor Remark
Medws Bl B B Bk & & B o dy Modws B B B0 & & & & a dy
1 5149.50 46.98 S4.00 -7.00 3479 3420 9.79 3180 @.00 322 285 AVERAGE 1 530,00 99.16 ---eev -omeee 86,77 .40 9.85 3186 0.00 322 285 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C28 of C208

TEL : +86-512-57900158
FCC ID : IHDT56AQ5
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Pol. Vertical Fundamental
mLeveI(lele]
1134
15 r\m
a
# \SW UNI-U-NILZA-L-2C
i A WM 1
" WWM i “WWWmemm
Peak Blank
125
16
50 5276, 5 5368, S4t4, 5460
Frequency (MHz)
Linit fead  Ant Cable Preamp  Ax  APos TPos
freg Level Line Margin Level Factor Loss Factor Factor Remark

Mz dbuV/m dBud/m 8 oBV B B B B o deg
1 537045 58.40 74.00 -15.60 45.83 3459 9.9 3194 a0 3R 285 PEMK

Ll )

1138

9§ \/ w
B3

U-NA--A-2A-U-H-2C AV )
A A

488 1

e e T e
Avg Blank

35

16

530 5216, 5, 5368, 5414, 5460
Frequency (MHz)

Linit fead  Ant Cable Preamp  Ax  APos TPos
freg Level Line Margin Level Factor Loss Factor Factor Remark

Mz dbuV/m dBud/m 8 oBV B B B B o deg
1 536938 46.06 54.00 -7.%4 33.50 3458 9.92 394 0.8 32 285 AVERAGE

Sporton International Inc. (Kunshan) Page Number : C29 of C208
TEL : +86-512-57900158
FCC ID : IHDT56AQ5
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Pol. Horizontal Vertical
mL&vﬂl(ﬂﬂNﬁn} mLmI(dENHn)
1050 1050
900 900
UL UL LALC) 70 ’_"NL‘L”JU&W
i _ 11 M I 11 M
u 600 UNIEUNZADNIZCTAVG]
U NZA D _ - _ . - )
—— - N "Eﬂmw ’ ) i v
L gt " 85 “ e
Peak
100 300
Avg s 160
7000 9200, 11400 13600, 15800, 18000
7000 9200 11400, 13600, 15800, 18000 Frequency (MHz)
Frequency (MHz)
. Linit Read At Cable Preamp  Aux APos  Thos
Linit Read  int Cable Preamp  Aux APos TPos Freg Level Line Margin Level Factor Loss Factor Factor Remark
Freq Level Line Margin Level Factor Loss Factor Factor Renark
- . . . . __ Pz dBw/m dBuV/m 0B dBu/ dB/m  d8 A8 B m  deg
Pz dBul/m dBuv/m 0B BV dBm B dB A8 m deg 1 7847.00 4775 68.20 -20.45 60.12 35.90 12.21 60.58 0. -~ --- Peak
1 10460.00 46.89 68.2¢ -2.11 55.16 37.82 14.28 60.89 @.08 - --- PEAK 1 lo460.00 47.12 68.20 -21.88 56.19 37.62 14.20 60.89 0.0 - --- PEAK
2 15699.00 52.33 74.00 -21.67 53.61 48.49 17.59 59.36 0.00 250 @ PEAK 3 15699.00 47.79 74.00 -26.21 49.87 40.49 17.39 59.36 0.0 398 343 PEAK
3 15699.00 44.48 54.00 -9.52 45.76 40.49 17.59 59.36 0.00 250 @ AVERAGE 4 15690.00 41.01 54.00 -12.99 42.31 40.48 17.59 59.37 0.0 395 345 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C30 of C208

TEL : +86-512-57900158
FCC ID : IHDT56AQ5



samron a5, FCC RF Test Report Report No. : FR3D1818F

Mode Band Edge - L

U-NII-1_5.15-5.25_802.11ax HE80_CH42_5210MHz

ANT CDD 5+4
Pol. Horizontal Fundamental
11nLe\leI (dBuim) 11"Le\iel (dBuVim)
1134 134
1
915 95
i 83
UA-U-NIL2A-UA-2C ] | |7 NI 2A -2
il il
488 488 W I e ke
Peak
125 15
16 163
A0 042 5084, 126, 5168, 50 10 2. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit fead  Ant Cable Preamp  Ax  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
freg Level Line Margin Level Factor Loss Factor Factor Remark Freg Level Line Margin Level Factor  Loss Factor Factor Remark
Medws Bl B B Bk & & B o dy Modws B B B0 & & & & a dy
1 514530 63.06 74.00 -10.54 50.95 34.20 9.78 3180 0.0 118 247 PEXK 1521000 104,39 --veev ooeeee 91.99 440 9.84 3164 0.0 110 247 PEAK
11nLe\leI (dBuim) 11"Le\iel (dBuVim)
1134 134
s s W
i 83
il Al
UNI-UAT-28- -2 AVG) L A28 -G
448 48
Av
9 125 15
16 163
A0 042 5084, 126, 5168, 50 10 2. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit fead  Ant Cable Preamp  Ax  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
freg Level Line Margin Level Factor Loss Factor Factor Remark Freg Level Line Margin Level Factor  Loss Factor Factor Remark
Medws Bl B B Bk & & B o dy Modws B B B0 & & & & a dy
1 5147.21 58.29 S4.60 -3.71 38,01 3420 9.78 3180 @.00 119 247 AVERAGE 1 5210.00 95.66 ----vv -=-om- 83.27 M40 9.83 3164 0.00 110 247 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C31 of C208

TEL : +86-512-57900158
FCC ID : IHDT56AQ5
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Pol. Horizontal Fundamental
IHLevel(tﬂ!ll\lﬂln]
1134
s MVMV V”\
B ]
\ UNI-U-NILZA-L-2C
A4 W
W\, !
44 ¥ttt
Peak Blank
125
16
il 5260, 50, 5360, 540, 5460
Frequency (MHz)
Linit fead  Ant Cable Preamp  Ax  APos TPos
freg Level Line Margin Level Factor Loss Factor Factor Remark

Mz dbuV/m dBud/m 8 oBV B B B B o deg
1 538950 54,25 74.00 -19.75 4161 3466 9.9 3195 .0 118 247 PEMK

Ll )

1138

o)

\\ U-NA--A-2A-U-H-2C AV )

Avg Blank
125

510 5260, 530, 5360, 5410, 5460
Frequency (VHz)

Linit fead  Ant Cable Preamp  Ax  APos TPos
freg Level Line Margin Level Factor Loss Factor Factor Remark

Mz dbuV/m dBud/m 8 oBV B B B B o deg
1 536675 42.80 54.00 -11.20 30.24 3457 9.92 3193 .80 118 247 AVERAGE

Sporton International Inc. (Kunshan) Page Number : C32 of C208
TEL : +86-512-57900158
FCC ID : IHDT56AQ5



samron a5, FCC RF Test Report Report No. : FR3D1818F

Mode Band Edge - L

U-NII-1_5.15-5.25_802.11ax HE80_CH42_5210MHz

ANT CDD 5+4
Pol. Vertical Fundamental
11nLe\leI (dBuim) 11"Le\iel (dBuVim)
1134 134
1
915 95
i 83
UA-U-NIL2A-UA-2C ] | |7 NI 2A -2
il il
us " i
Peak
125 15
16 163
A0 042 5084, 126, 5168, 50 10 2. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit fead  Ant Cable Preamp  Ax  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
freg Level Line Margin Level Factor Loss Factor Factor Remark Freg Level Line Margin Level Factor  Loss Factor Factor Remark
Medws Bl B B Bk & & B o dy Modws B B B0 & & & & a dy
1 5137.34 57.97 74.00 -16.03 45.79 34.20 9.76 3180 0.0 303 204 PEAK 1 5210.00 102,19 ----vv -eeeee 89.79 .40 9.85 3185 0.00 303 284 PEAK
11nLe\leI (dBuim) 11"Le\iel (dBuVim)
1134 134
915 95 1
i 83
il Al
UNIA-AT-28-HI-2CAVE) L - 2A -G
s 1 s
Av
9 125 15
16 163
A0 042 5084, 126, 5168, 50 10 2. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit fead  Ant Cable Preamp  Ax  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
freg Level Line Margin Level Factor Loss Factor Factor Remark Freg Level Line Margin Level Factor  Loss Factor Factor Remark
Medws Bl B B Bk & & B o dy Modws B B B0 & & & & a dy
1 5149.50 47.08 S4.00 -6.92 34.89 3420 9.79 3180 @.00 303 284 AVERAGE 1 5210.00 9284 --veev oemeee B0.44 3440 9.84 3164 0.00 303 254 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C33 of C208

TEL : +86-512-57900158
FCC ID : IHDT56AQ5



ssamron1as. FCC RF Test Report Report No. : FR3D1818F

Pol. Vertical Fundamental
IHLevel(dl!n\ﬂln]
1134
s} /‘v‘\ §
B v\
\ UNI-U-NILZA-L-2C
A4 i
L) 1
W MWWMMMMW A
Peak Blank
125
16
il 5260, 50, 5360, 540, 5460
Frequency (MHz)
Linit fead  Ant Cable Preamp  Ax  APos TPos
freg Level Line Margin Level Factor Loss Factor Factor Remark

Mz dbuV/m dBud/m 8 oBV B B B B o deg
1 535300 53.43 74.00 -20.57 40.94 3451 9.91 3193 .m0 303 284 PEMK

Ll )

1138

\ U-NIA-U-N-28-U-H-2C[AVE)
Eit
Mo 1 IS
Avg Blank
35
16
i 5260, 53, 5360, 5410, 5460
Frequency (Mhz)
Linit fead  Ant Cable Preamp  Ax  APos TPos
freg Level Line Margin Level Factor Loss Factor Factor Remark

Mz dbuV/m dBud/m 8 oBV B B B B o deg
153575 42,57 54.00 -11.43 30.88 34.50 9.91 3192 .80 303 284 AVERAGE

Sporton International Inc. (Kunshan) Page Number : C34 of C208
TEL : +86-512-57900158
FCC ID : IHDT56AQ5



ssasronas. FCC RF Test Report

Report No. : FR3D1818F

Pol. Horizontal Vertical
mL&veIldDu‘ﬂm] 0 Level (dBuVim)
904 904
750 UMA-U-H-2A-UH-LC) T U-HILA-U-H-2A-UH-LC)
I I 1 1T M I 1 I M
W ) UNEHINZRU RS ““‘_1_ 1 T NN
1 (AN T Ao,
17 P S — 2 PR T RTN WMW‘MM 8 R T _PZ Y j
Peak
300 00
Avg
150 1,
1000 9200, 11400, 13600, 16800, 18000 7000 9200, 11400, 13600, 16800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant (able Preamp  Aux  APos TPos Linit Resd  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wodnddn & BN Bh & B B o iy Modnddn & BN Bh & B B o i
1 7855.00 47.41 63.20-20.79 %9.97 35.9 1113 60.59 0.8 -~ --- Pesk 1 785.00 43.50 68.20 -19.40 6L31 35.9 1213 60.59 0.0 -~ --- Peak
1 10428.00 45.9% 68.26 -20.38 55.89 37.54 14.17 0.9 Q.08 - --- PEAK 1 10426.08 45.9 68.20 -22.38 55.89 37.54 14.17 0.9 Q.08 - --- PEAC
Sporton International Inc. (Kunshan) Page Number : C35 of C208

TEL : +86-512-57900158
FCC ID : IHDT56AQ5
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10
Mode Band Edge
U-NII-1_5.15-5.25_802.11ax HE20_CH36_Partial_26/0RU _5180MHz
ANT CDD 5+4

Pol. Horizontal Fundamental

11nLe\leI (dBuim) o L848l ({BuVim)

1
1134 134 !
915 95
i 83
| UNIA-U-NIL2A-UA-2C ] | |7 UHIAUNIL2A N2
il ‘ H il
1
Dbt
il s W’“‘W‘W‘M
Peak
125 15
16 163
G 532 5164, 5136, 528, 5260 10 2. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit fead  Ant Cable Preamp  Ax  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
freg Level Line Margin Level Factor Loss Factor Factor Remark Freg Level Line Margin Level Factor  Loss Factor Factor Remark
Medws Bl B B Bk & & B o dy Modws B B B0 & & & & a dy
1 5129.12 54.54 74.00 -19.46 42.36 4.0 9.77 3179 0.80 327 282 PEMK 1 5180.00 107,58 ----vv -=nee- 95,32 M.28 9.0 3162 0.0 37 282 PEAK
11nLe\leI (dBuim) 11"Le\iel (dBuVim)
1134 134
1
915 95
i 83
il Al
U LA 24 UHI-CAVG) L UM N-AUN-2CRVG)
488, 48
Av
9 125 15
16 163
G 532 5164, 5136, 528, 5260 10 2. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit fead  Ant Cable Preamp  Ax  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
freg Level Line Margin Level Factor Loss Factor Factor Remark Freg Level Line Margin Level Factor  Loss Factor Factor Remark
Medws Bl B B Bk & & B o dy Modws B B B0 & & & & a dy
1 Slel6e 42.23 54.00 -1L.77 30.06 3420 9.74 377 0.0 327 282 AVERAGE 1 5150.00 109,08 ------ ------ 87.82 .28 9.80 3162 0.00 317 282 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C36 of C208

TEL : +86-512-57900158
FCC ID : IHDT56AQ5
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10
Mode Band Edge

U-NII-1_5.15-5.25_802.11ax HE20_CH36_Partial_26/0RU _5180MHz

ANT CDD 5+4
Pol. Vertical Fundamental
11nLe\leI (dBuim) 11"Le\iel (dBuVim)
1134 134 1
915 95
i 83
| UNIA-U-NIL2A-UA-2C ] | |7 UHIAUNIL2A N2
il 1 il
1
et st
48 48 W
Peak
125 15
16 163
G 532 5164, 5136, 528, 5260 10 2. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit fead  Ant Cable Preamp  Ax  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
freg Level Line Margin Level Factor Loss Factor Factor Remark Freg Level Line Margin Level Factor  Loss Factor Factor Remark
Medws Bl B B Bk & & B o dy Modws B B B0 & & & & a dy
1 5188.00 54,58 74.00 -19.42 42.41 4.0 9.75 3178 0.0 36 9B PEM 1 5180.00 108,18 ----vv -=--m- 95.84 3428 9.80 3162 0.0 336 95 PEAK
11nLe\leI (dBuim) 11"Le\iel (dBuVim)
1134 134
1
915 95
i 83
il Al
U LA 24 UHI-CAVG) L UM N-AUN-2CRVG)
448 1 48
Av
9 125 15
16 163
G 532 5164, 5136, 528, 5260 10 2. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit fead  Ant Cable Preamp  Ax  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
freg Level Line Margin Level Factor Loss Factor Factor Remark Freg Level Line Margin Level Factor  Loss Factor Factor Remark
Medws Bl B B Bk & & B o dy Modws B B B0 & & & & a dy
1 5138.24 42,13 54.00 -11.67 29.95 3420 9.78 3180 @.00 336 98 AVERAGE 1 5180.00 101,38 ----vv -=--m- 89.12 34.28 9.80 3162 0.00 336 95 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C37 of C208

TEL : +86-512-57900158
FCC ID : IHDT56AQ5
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11
Mode Band Edge
U-NII-1_5.15-5.25_802.11ax HE20_CH36_Partial_52/37RU _5180MHz
ANT CDD 5+4
Pol. Horizontal Fundamental
11nLe\leI (dBuim) 11"Le\iel (dBuVim)
1134 134 {
915 95
i 83
UNIA-U-NIL2A-UA-2C ] | T UL 2A -
il il
1 mew
448 48
Peak
125 15
16 163
G 532 5164, 5136, 528, 5260 10 2. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit fead  Ant Cable Preamp  Ax  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
freg Level Line Margin Level Factor Loss Factor Factor Remark Freg Level Line Margin Level Factor  Loss Factor Factor Remark
Medws Bl B B Bk & & B o dy Modws B B B0 & & & & a dy
1 5134 539 74.00 -10.19 4172 4.0 9.77 3179 0.8 122 DIPEN 1 5180.00 108,41 ----vv -vnem- 96.12 4.3 9.81 3162 o0 12 D31 PEAK
11nLe\leI (dBuim) 11"Le\iel (dBuVim)
1134 134
1
915 95
i 83
il Al
U LA 24 UHI-CAVG) L L1 U-HIA-U-H0-2A-A-2CVG)
448 1 48
Av
9 125 15
16 163
G 532 5164, 5136, 528, 5260 10 2. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit fead  Ant Cable Preamp  Ax  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
freg Level Line Margin Level Factor Loss Factor Factor Remark Freg Level Line Margin Level Factor  Loss Factor Factor Remark
Medws Bl B B Bk & & B o dy Modws B B B0 & & & & a dy
1 5143.84 42.46 54.00 -11.54 30.28 3420 9.78 3180 @.00 122 231 AVERAGE 1 5180.00 99.78 ----ev -emee- 87.49 34.30 9.81 3162 0.00 122 231 AVERAGE
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11
Mode Band Edge

U-NII-1_5.15-5.25_802.11ax HE20_CH36_Partial_52/37RU _5180MHz

ANT CDD 5+4
Pol. Vertical Fundamental
11nLe\leI (dBuim) 11"Le\iel (dBuVim)
1134 1138 1
915 95
i 83
L UNIA-U-NIL2A-UA-2C ] | T UL 2A -
) g WMMMNWW .
1
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Peak
125 15
16 163
G 532 5164, 5136, 528, 5260 10 2. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit fead  Ant Cable Preamp  Ax  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
freg Level Line Margin Level Factor Loss Factor Factor Remark Freg Level Line Margin Level Factor  Loss Factor Factor Remark
Medws Bl B B Bk & & B o dy Modws B B B0 & & & & a dy
1 5167.36 5425 74.00 -19.75 42.08 34.20 9.75 3178 0.0 308 160 PEA 1 5160.00 109,44 --veev oomeee 97.18 34.28 9.80 3162 0.00 300 180 PEAK
11nLe\leI (dBuim) 11"Le\iel (dBuVim)
1134 134
1
915 95
i 83
il Al
U LA 24 UHI-CAVG) L UM N-AUN-2CRVG)
448 i 48
Av
9 125 15
16 163
G 532 5164, 5136, 528, 5260 10 2. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit fead  Ant Cable Preamp  Ax  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
freg Level Line Margin Level Factor Loss Factor Factor Remark Freg Level Line Margin Level Factor  Loss Factor Factor Remark
Medws Bl B B Bk & & B o dy Modws B B B0 & & & & a dy
1 5149.92 42.32 54.00 -11.68 30.13 3420 9.79 3180 .00 300 100 AVERAGE 1 5180.00 108,86 ------ -=---- 88,60 34.28 9.80 3L.62 0.00 300 180 AVERAGE
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